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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 15.247(a)(2) 6dB Bandwidth > 0.5MHz Pass -
3.1 - 99% Bandwidth - Report Only -
3.2 15.247(b) Power Output Measurement <30dBm Pass -
3.3 15.247(e) Power Spectral Density < 8dBm/3kHz Pass -
Conducted Band Edges Pass -
34 15.247(d) <20dBc
Conducted Spurious Emission Pass -
Under limit
Radiated Band Edges and 15.209(a) & 4.05 dB at
3.5 15.247(d) Pass 487 4.000
Radiated Spurious Emission 15.247(d) MHZ
Under limit
3.6 15.207 AC Conducted Emission 15.207(a) Pass 8.92 dB at
0.169 MHz
15.203 & 15.203 &
3.7 Antenna Requirement Pass -
15.247(b) 15.247(b)
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Sporton International Inc. (Kunshan) Page Number : 4 0f 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



saronas. FCC RF Test Report Report No. : FR311317

1 General Description
1.1 Applicant

Shanghai Amphenol Airwave Communication Electronics Co., Ltd
N0.689 Shen Nan Road, Xin Zhuang Industry Park, Shanghai, PR China

1.2 Manufacturer

Sichuan Al-Link Technology Co., Ltd.
Anzhou Industrial Park, Mianyang, Sichuan, P.R.C

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment WiFi Module
Brand Name Amphenol
Model Name W105C
FCC ID 2BAG9-W105C00101
HW Version V1.0
SW Version V1.0
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 2412 MHz ~ 2462 MHz

802.11b : 19.19 dBm (0.0830 W)
Maximum (Peak) Output Power to 802.11g : 23.71 dBm (0.2350 W)
antenna 802.11n HT20 : 23.83 dBm (0.2415 W)

802.11n HT40 : 23.74 dBm (0.2366 W)

802.11b : 14.94MHz
802.11g : 18.53MHz
802.11n HT20 : 19.08MHz
802.11n HT40 : 35.96MHz

99% Occupied Bandwidth

Antenna Type / Gain On-Board antenna with gain 1.00 dBi

802.11b : DSSS (DBPSK / DQPSK / CCK)

Type of Modulation 802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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Report No. : FR311317

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158

Sporton Site No.

FCC Designation No.

FCC Test Firm

Registration No.

Test Site No. COOLKS
03CHO03-KS CN1257 314309
THO1-KS
1.7 Test Software
Iltem Site Manufacturer Name Version
1. 03CHO03-KS AUDIX E3 6.2009-8-24al
2. CO01-KS AUDIX E3 6.2009-8-24

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
‘ 47 CFR Part 15 Su

bpart C §15.247

‘ FCC KDB 558074 D01 15.247 Meas Guidance v05r02
‘ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
AREnsy (MHz2) (MH2)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
802.11n HT40 MCSO0
Test Cases

AC
Conducted | Mode 1 :WLAN TX(2.4G) + Powered from Test Jig

Emission

Remark: For Radiated Test Cases, The tests were performance with Test Jig and Notebook.

2.3 Connection Diagram of Test System

For Conducted Emission:

EUT

Test Jig Notebook

Hard Disk WLAN AP

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.
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For Radiated Emission:

EUT

Notebook

Test Jig

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model Name FCC ID Data Cable Power Cord

1. WLAN AP D-link DIR-655 KA21R655B1|N/A Unshielded,1.8m

shielded cable DC

O/P 1.8m ,
2. Notebook Lenovo V130-141KB004 |N/A N/A
Unshielded AC I/P
cable 1.8m
3. |TestJig Amphenol W106C_EVB  |N/A N/A N/A

2.5 EUT Operation Test Setup

For WLAN RF test items, use the test program "sscom" to make the EUT transmit continuously.

For AC power line conducted emissions, use the test program “sscom” to make the EUT continuous

transmit
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5.8 dB

Offset(dB) = RF cable loss(dB)

=5.8 (dB)
Sporton International Inc. (Kunshan) Page Number 1 10 of 37
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

=

The testing follows ANSI C63.10-2013 clause 11.8

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) =

1%~5% of OBW and set the Video bandwidth (VBW) = 3MHz.

6. Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
Sporton International Inc. (Kunshan) Page Number : 11 of 37
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3.1.5Test Result of 6dB and 99% Occupied Bandwidth

Please refer to Appendix A.

Minimum 6dB Bandwidth Maximum 99% Occupied Bandwidth
) o) 3
Ref Level 25.80 d2m  Offset 5.0 0B & RBW 100 kHz Ref Level 25.80 dém  Offset G6.80 & & RBW 1 MHz
e att 3006 SWT 1ms @ VBW 300 kHz _Mode Sweep e _att 30 d8 SWT Lms @ VBW 3 M-z Mode Sweep
(@ 1Pk Max @15a Max
Mi1[1] 1.07 dBgn| mM1[1] 7.97 dep|
20 dBm 2.4319600 GH2| | 20 4B 2.4307100 GHfz
p2[1] 0.00 dg| Mi Occ Bw 35.964035964 Mz
10.0600 MHz| || 10 d T
10 éBm 77‘ g e, | A, MNW“‘\-
D1 6.700 dBm I a
T RNEN ITE N o W Y ST 0 dem f i
D —— D2 0.700 dBfuk: s [ o ¥ i Y
b/ e -10 den
WS 1/ Wy
-10 dé — i W o -20 dBm
- |
M il -30 dBm j
-zjgwu..‘ o . IJUW{F MMLH,J,{
/ _40 degn, A bl
a0 ds R | B KT ST ST
-0 dam
-40 da
-60 dem:
=0 d 70 dBm
GF 2.437 GHz 1001 pts Span 100.0 MH
-50 dem Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
J— M1 2,43071 GHz 7,97 dém
i T1 1 2,413018 GHz 1,18 dém Oce Bw 35364035364 MH
CF 2.437 GHz 1001 pts Span 20.0 MH. T2 1 2.454982 GHz 178 dam
- — - —
[ T QAR W8 L ] G e
ate APR 2 09:43:41 Date ATR 2. 25:42

Note : The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Output Power Measurement

3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna with directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to
be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

1. The testing follows the Measurement Procedure of ANSI C63.10-2013 clause 11.9.1.3 PKPM1
Peak power meter or ANSI C63.10-2013 clause 11.9.2.3.1 Method AVGPM method.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

3.  Set to the maximum power setting and enable the EUT transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

5.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

= [

Attenuator
Power Meter EUT

3.2.5Test Result of Peak Output Power

Please refer to Appendix A.
3.2.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8dBm in any 3kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

1.

The testing follows Measurement Procedure of ANSI C63.10-2013 clause 11.10.2 Method
PKPSD.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

Measure and record the results in the test report.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
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3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/3kHz)
Spectrum [%]

Ref Level 25.80 dém  Offset 5.20 d& @ RBW 3 kHz
Jo Att 30 de SWT 168 ms @ VBW 10 kHz
@ 1Pk Max

Mode Sweep

M1[1] 2.39 dBm)
20 dBm 2.4377390 GHz|

10 def

Hﬂl[ P [ N w“’“"”ﬂu*‘ Hw

i
“‘\k.liw‘r.,w

-30 dB

e I
ii_

=40 dB

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts Span 15.09 MHz

i ] [ T
Dat 12.APR.2 09:44:01
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3Test Procedures

=

The testing follows ANSI C63.10-2013 clause 11.11

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT
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3.4.5Test Result of Conducted Band Edges and Spurious Emission

. . Temperature : 21~25°C
Test Engineer : |Jiang Jun

Relative Humidity : |51~54%

Test Mode : 802.11b Test Channel : 01

100kHz PSD reference Level Channel Plot

Spectrum || spectrum “é’l
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz

Ref Level 25.60 dim  Offset .60 db @ RBW 100 kHz
o att I0dE SWT ims & VBW 300 kHz_ Mode Sweep o Att 30dB SWT _ Oms @ VBW 300 khz _Mode Sweep
[@ 1Pk Max [@ 1Pk Max
Mi[1] 6.61 dBm)| Mi[1] 33.65 dBm|
20 dBm: 2.4124820 GHz| 20 dBm: 2.3995020 GHz
10 cBm : 10 cBm
N P fuw“w O " MW
0 dam A flato A ve o iy - 0 dém # U %
p, -\ 1 |
AN S N AN, | |
“10 dem - : -10 dBm - T
1 -13.390 dBm f ]‘
=20 dém: =20 dém: ’

| L
-30 dam: -30 dam: !

1
|
-40 dem _40 dBn ﬁ \FN{.

-50 dBm -50 dBm i “ \'

P RPN N, VY UTATY AU P A
-60 dBém -60 dBém
-70 dBm -70 dBm F1
CF 2.412 GHz 1001 pts Span 15.09 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
— LI e —
il J WRRRRD e L il NRRRARED

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum [ spectrum “é’l
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
p» Att 30dE  SWT  29.7 ms & VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 230 ms @ VBW 300 kHz  Mode Swesp
|@ 1Pk View |@ 1Pk View
Mi[1] 6.64 dBm mMi[1] 6.34 dBm)|
20 dBm 2.41010 GHz| 20 dBm 2.3900 GHz|
mM2[11 51.19 dBm m2[1] 46.73 dBm)|
80.40 MHz| 7.2560 GHz|
10 dBm: + 10 dBm
0 dem: ofdem:
=10 dBm: =10 d&m:
D1 -132.390 dBm 1-1 90 dBrm
-20 dém -$0 dem
-30 d&m: -B0 d&m:
-40 dem } -#0 derm
g | I
80 dem 40 dem Soplt s sl sl L b
. - I v Ty e B awwapyw T W Wprs = VIVl LA i e i o
T\.,_}. I R WY AR LT YIRTTI Py ey oy e SIS Lt RS R | LSS T LT “
-60 dem -60 dem
=70 dBm =70 dBm
Start 30.0 MHz 501 pts Stop 3.0 GHz. Start 2.0 GHz 501 pts Stop 25.0 GHz
p— — m— | — S—
il J W L il QD e
Sporton International Inc. (Kunshan) Page Number 1 17 of 37

TEL : +86-512-57900158

Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101

Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR311317

Test Mode : 802.11b

Test Channel : 06

100kHz PSD reference Level Channel Plot

Spectrum -

Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz

p» Att 30 dB SWT 1ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk Max

mM1[1] 6.66 dBm)|
20 dBm 2.4364870 GHz|

10 dBm:

TSN FEN WS A R SN0 SV R
0 dom— " fuaL. -‘! / o) i
Wl L A W}

“10 dem -

-20 dém-

-30 dam:

40 dam

-50 dém

-60 dBm

-70 dém

CF 2.437 GHz

1001 pts Span 15.00 MHz
—
1 ) W e

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum ([ spectrum TI
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5,80 dB & RBW 100 kHz
fo Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep b Att 30 dR SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 5.98 dBm| mi[1] 5.54 dBm)|
20 dBm: 2.43390 GHz| 20 dBm 2.4360 GHz|
mM2[11 52.67 dBm m2[1] 45 dBm
934.00 MHz| 7.3020 GHz|
10 dBm: 42 dBm:
i )
0 dém 4 0/dem:
-10 deém: -10 deém:
D1 -13.340 dBm 1-1 <H B
-20 dem: -20 dem
-30 dem -30 dem
-40 dem -40 dem n
50 dBm 40 dBm - "T btk Lt b
Wi ot . " WIS (T | L T AT T i
IS PRy P P PRI ISR PRIV ORI G R e 1] et [N IS EY SN, T TN
-60 dBém -60 dBém
-70 dém -70 dém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —l
i ] W e QR W
Sporton International Inc. (Kunshan) Page Number 1 18 of 37

TEL : +86-512-57900158

Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101

Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11b Test Channel : 11
100kHz PSD reference Level Channel Plot
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz
o Att 30dE SWT 1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 6.34 dBm mMi[1] 51.66 dBm
20 dBm 2.4614870 GHz| 20 dBm 2.4874270 GHz|
10 dB 10 dB
) 5ol oa .
| Sl Jerf AN N
o dam " pol g oSS , L LSl Sn " o dom Mln.
. X ™ i
210 dem it ) A | RTpT. ! -
D1 -13.660 dBm
-20 dem- -20 dem- [’ i
-30 d&m: -30 d&m: [’ i\
-40 der -40 derm PH\ l'u\.n
50 dem 50 dem ); 1 ’ \1“ ".‘
il TRENTN sl l TR PO PPN Y DY
-60 dBm -60 dBm
-70 dBm -70 dBm "‘
CF 2.462 GHz 1001 pts Span 15.09 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
_— _—
L J W i [SEr
' R.2023 09:46:42 at 82023 09:4
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep jo Att 30dE  SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 6.10 dBm| mi[1] 5.97 dBm)|
20 dBm 2.46350 GHz| 20 dBm 2.4820 GHz|
mM2[11 50.16 d m2[1] 46.16 dBm)|
80.40 MHz| 7.3940 GHz|
10 dB u L de
0 dém 0jdem:
-10 dem: -10 dem:
D1 -13.660 dBm D1 -13.660 dBm
-20 dém -30 dem
-30 dem- -30 dem-
-40 derr -40 derr V2
g } | \ T 1
20 dem -40 deém et = — " o Atk b oy 7
I pencsrel bt bl L b b o s . bt [ s 38 [QYPT PYVEIYTN WUV VI VY, R e VI TN
-60 dBm -60 dBm
-70 dBém -70 dBém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—_— _—
i [ i ] WRARAED W
t R.20 09:47:2. t PR.2( 9:47:44
Sporton International Inc. (Kunshan) Page Number 1 19 of 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11g Test Channel : 01
100kHz PSD reference Level Channel Plot
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz
o Att 30dE SWT 1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 1.09 dBm)| mMi[1] 30.66 dBm)|
20 dBm 2.4144790 GHz| 20 dBm 2.3998730 GHz|
10 dB 10 dB
M1
1 A f
0 dem A_,‘..IfI - J‘I,-‘-J\l'ﬂi'li...}dlhﬂiu.m(: T n-w»‘ Fes ﬂv”‘ t ﬁrVI\J\\fL A .,-w'\m‘r. J‘\W\r 0 dem ‘uﬁl‘““ ,11
[ b )
-10 dém = L -10 dém i t
I |l D1 -15.910 dém
20 dBm— £ A Ly -20 dBm- f‘, i
A : A“‘w.h M \
~atf dem ity ol | [ 20 e \
-40 dem -40 dem j
50 dém e ol TP A bl
-60 dBm -60 dBm
-70 dBm -70 dBm F1
CF 2.412 GHz 1001 pts Span 24.09 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
—Si —b
L [ i [TTEEE]
t PR.2( 9:50 t PR.2( 09:50
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep jo Att 30dE  SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] .13 dBm| Mi[1] 3.60 dBm)
20 dBm 2.41610 GHz| 20 dBm 2.3900 GHz|
m2[1] m2[1] 48.07 dBm)|
6.8430 GHz|
10 dB 10 dB
M1
0 dém Oy dBm:
-10 dem: -10 dem:
D1 -15.911 B D1 -15.911 B
-20 dém -$0 dem
-30 dem- -30 dem-
-40 dBrm } -0 der
- -
50 dem 50 dBm—r - "‘ o T s Ay e
AT FPRVERNE Ty P N RS VI BT TN ST T g i VPR ORI WL e ey b D Zverey
-60 dBm -60 dBm
-70 dBém -70 dBém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—_— ——
i AR W L [SEr
t R.2(0 9:50 t FR.2Z 9:51:14
Sporton International Inc. (Kunshan) Page Number 1 20 of 37

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101

Report Issued Date : Apr. 28, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode :

802.11g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

Spectrum

=)

Ref Level 25.80 dbm
p» Att 30 dg

Offset 5.80 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz  Mode Sweep

|@ 1Pk Max

20 dBm

mM1[1]

2.4395000 GHz|

10 dBm:

1.05 dBm)|

W1
(7
(- i
0 dem K

(- I
A 1

A I N - -
,\""‘* Talay fW 0 T ) e

-10 deém: :

20 dem—

[Yad

nj’dllﬁan-

40 dam

-50 dém

-60 dBm

-70 dém

CF 2.437 1001 pts

+.06 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum ([ spectrum TI
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5,80 dB & RBW 100 kHz
fo Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep b Att 30 dR SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 4.13 dBm| Mi[1] 1.34 dBm|
20 dBm: 2.43390 GHz| 20 dBm 2.4360 GHz|
mM2[11 18.66 dBm)| m2[1] 46.97 dBm|
80.40 MHz| 16.8510 GHz|
10 dBm — 10 dBm
v Iy
0 dém 0/dBm:
-10 deém: -10 deém:
D1 -15.950 dBm D1 -15.950 dBm
-20 dem: -20 dem
-30 dem -30 dem
-40 dem -40 dem
Mz ‘T
o dem 50 dem et Ak HA v
5 Awrt p 7 Y = MY LR A P TS AT T T
mew FUISYI v s AU WS BFIN T RSV W || et S Ry A T Y e R R
-60 dBém -60 dBém
-70 dém -70 dém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —
1 [ L [T
Sporton International Inc. (Kunshan) Page Number 1 21 0f 37

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101

Report Issued Date : Apr. 28, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11g Test Channel : 11
100kHz PSD reference Level Channel Plot
Spectrum ué] Spectrum “f
Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz
o Att 30dE SWT 1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 3.23 dBm mMi[1] 46.53 dBm)|
20 dBm 2.4645000 GHz| 20 dBm 2.4948510 GHz|
10 dB 10 dB
M1
PR | B I S T [
0 dem vm}“l»‘,'Uw\ml et R G sy rq,u.ﬁ.nv.-., e g ) G j‘wvl 0 dem /J‘ W
‘
-10 dem: ! -10 deém: T T
7 h
JJN \'lﬂ\ D1 -16.770 dBrr
-20 dem- . 4 -20 dem-
™ /
I A
<t tem Al 4] ||f -30 dem. l,‘ \
-40 der -40 derm V/ \A
-50 dem -50 d % L n..ulul.ul
YD VT SV VR P
-60 dBm -60 dBm
-70 dBm -70 dBm ”‘
CF 2.462 GHz 1001 pts Span 24.06 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
— —
L J [ 11 [SEr
t 20 093 Date: 20 APR.2023 13:34:.08
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum ";‘ Spectrum T
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep jo Att 30dE  SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 2.07 dBm| Mi[1] +.29 dBm|
20 dBm 2.45760 GHz| 20 dBm 2.4820 GHz|
m2[1] m2[1] 46.40 dBm)|
19.4220 GHz|
10 dB 10 dB
0 dem 1 dem
-10 dem: -10 dem:
D1 -16.770 dBm D1 -16.770 dBm
-20 dem- -30 dem-
-30 dem- -30 dem-
-40 dBrm -40 derm
M2 "f
Fodem 40 dem, bt - — 4 - -
I TR TYI DR A R ST ] [ PE R W RN PRYITE RPREYSSNE e D i A Ay B p 2T ¥ PO TS Y P (R s W ¥ Tt P o, P A
-60 dBm -60 dBm
-70 dBém -70 dBém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —
11 [ 11 WRARAED W
Date: 20 APR.2023 13:34:56 Date: 20 APR.2023 13:35:07
Sporton International Inc. (Kunshan) Page Number 1 22 of 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version . Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11n HT20 Test Channel : 01
100kHz PSD reference Level Channel Plot
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz
o Att 30dE SWT 1.1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 2.51 dBm mMi[1] 33.00 dBm)|
20 dBm 2.4144850 GHz| 20 dBm 2.3998730 GHz|
10 dB 10 dB
0 dem 1 3 1 A ? f PR 0 dem TR
Ay o Lt U e o] [y M;-J'»'\Mu, YU PRV P | i hhiihls J_‘
-10 dem J" 1\ -10 dem ”' }
J}’ ﬂ\\ D1 -17.490 dBm J |
-20 dBm— " -20 dBm- — f L
A M
o My Y \
,33@## .{)J‘ -30 dém: } \
.
-40 dem -40 dem J \
-50 dem -50 dem -
ki bk " i A \M
|\ : m ¢ 'M
-60 dBm -60 dBm
-70 dBm -70 dBm F1
CF 2.412 GHz 1001 pts Span 25.38 MHz Start 2.31 GHz 8001 pts Stop 2.445 GHz
_— _—
L AR W i [SEr
. pR.20 x ' PR.20
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep jo Att 30dE  SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.80 dBm| mi[1] 1.70 dBm
20 dBm 2.40420 GHz| 20 dBm 2.4360 GHz|
mM2[11 m2[1]
10 dB 10 dB
1 M
0 dém Bm:
-10 dem: -10 dem:
D1 -17.490 dBm D1 -17.490 dBm
-20 dém -$0 dem
-30 dem- -30 dem-
-40 dBrm -0 der
M l_
&
50 dem 50 dem paph - = = e 1 ot
_L.ﬁ, O S A L PR A_M‘,.,,,JJ,V il ~.},.:M-ﬂ1 ISR YRR || Mrinmpwest W LY TSN W DR P T o e o TP R A
-60 dBm -60 dBm
-70 dBém -70 dBém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
—_— —_—
i [ L [TTEEE]
. pR.20 x at 2R 21 20352
Sporton International Inc. (Kunshan) Page Number 1 23 0of 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11n HT20 Test Channel : 06
100kHz PSD reference Level Channel Plot
Spectrum | &
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dE SWT 1.1ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk Max
™M1[1] 2.36 dBm|
20 dBm 2.4394890 GHz|
10 dBm:
0 dem 2 4 4 y f
oot b Lot e o Ly ‘nun,n.J XYYV EXRLPY W | O g
-10 deém: [y ; ‘v.
Jf )
-20 dem- H } 11'\‘\
soqef .
e W
-40 dem
-50 dem
-60 dBm
-70 dém
CF 2.437 GHz 1001 pts Span 25.17 MHz
————
AR
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum [=)|(spectram ) [=)
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep b Att 30 dR SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 1.59 dBm| Mi[1] 2.41 dBm)
20 dBm 2.43980 GHz| 20 dBm 2.4360 GHz|
m2[1] 49.59 dBm)| m2[1] 46.90 dBm)|
1.75210 GHz| 16.8510 GHz|
10 dBm: | 10 dBm:
0 dem \ i{pem
-10 deém: -10 deém:
20 dBm D1 -17 dBm 30 dem D1 -17 dBm
-30 dem- -30 dem-
-40 derr -40 derr R
: T
-§0 dem T n -30 dem— ST - . P ey e lf’ M T AR T
I YTIUT PPN SESWY YPNIY '--w\rw;\._J NUR RPN P _Jv ISR TUDEe JLIONTOVN ISSTTIOR | Wt b ekl uf'--f\,u,; b T Pt Y
-60 dBm -60 dBm
-70 dém -70 dém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— 0 i
1 [ WD e
Sporton International Inc. (Kunshan) Page Number 1 24 of 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11n HT20 Test Channel : 11
100kHz PSD reference Level Channel Plot
Spectrum [@ Spectrum [%]
Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz Ref Level 25.80 dBm Offset 580 dB @ RBW 100 kHz
o Att 30dE SWT 1.1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max @ 1Pk Max
Mi[1] 1.73 dBm| mMi[1] 48.47 dBm)|
20 dBm 2.4569860 GHz| 20 dBm 2.4836640 GHz|
10 dB 10 dB
ode B 4 4 5 ode i
" PP Y AVRYLSOYe (W WO P Y v e P W " (L L
-10 dém [ ui L‘ -10 dém r ‘U-
/ | | |
-20 dém r ﬁ\ 20 dBm—JLL -18.2 Bir i
o W, / \
2 QP'# y -30 dBm-
/ \
-40 derm -40 derr s
-50 dem 50 di A A "
W _""‘_“' " A Ao m'.v T PP ryrop
-60 dBm -60 dBm
-70 dBm -70 dBm "‘
CF 2.462 GHz 1001 pts Span 25.35 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
_— _—
L ) oy )il [
t PR.20 132 t R.2(0 132 4
Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz
Spectrum [@ Spectrum [%]
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
o Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep jo Att 30dE  SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 1.79 dBm| mi[1] 1.81 dBm
20 dBm 2.45760 GHz| 20 dBm 2.4820 GHz|
mM2[11 m2[1] 47.14 dBm)|
19.6520 GHz|
10 dB 10 dB
M1
0 dem Hdom
-10 dem: -10 dem:
20 dem—{04 -18.270 dBm ‘ 5 gam—ID1 -18.270 den
-30 dem- -30 dem-
-40 dBrm I -40 derm
; | I
50 dBm -40 dBm = PR A
L)M_hw A VYU MY SO Ipmes O T || g S L IPEY ITNNITN R AR S R e AT
-60 dBm -60 dBm
-70 dBém -70 dBém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
_— —_—
i AR W L ] [SEr
t PR.20 132 t PR.20 132
Sporton International Inc. (Kunshan) Page Number : 25 0f 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Test Mode : 802.11n HT40

Test Channel : 03

100kHz PSD reference Level

Channel Plot

Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz
p» Att 30 dB SWT 1ms @ VBW 300 kHz  Mode Sweep b ALt 30 dB SWT 8 ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk Max |@ 1Pk Max
Mi[1] 0.13 dBm mMi[1] 43.03 dBm)|
20 dBm 2.4270110 GHz| 20 dBm 2.3991990 GHz|
10 de 10 de
.
0 dem - 0 dem
LA AL, [ AL AN il bl
-10 dem: (l - 1I -10 dBm: [ Ll
-20 dem: L =26 i D1 -19.870 dBm ‘
| I I
) |
-30 dem ! \ -30 dem 1 T
J \
/ \ / \
40 dam P — 40 dam -
ol n H"‘ \m
it olan,
-50 dem S0 dBm— T M e
-60 dem -60 dem
-70 dBm -70 dBm F1
CF 2.422 GHz 1001 pts Span 52.8 MHz Start 2.31 GHz B001 pts Stop 2.445 GHz
— —
L ] [ )yl [T
Spectrum "é‘ Spectrum “‘?I
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5,80 dB & RBW 100 kHz
fo Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep b Att 30 dR SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.45 dBm| Mi[1] +.11 dBm)
20 dBm 2.4279 20 dBm 2.4360 GHz|
mM2[11 48.55 dBm m2[1]
80.40 MHz|
10 dB 10 dB
11
0 dém E Gdem:
-10 deém: =10 deém:
=26 i D1 -19.870 dBm D1 -19.870 dBm
-30 dem
-40 dem
/.
'TD dem . i WU‘ T A7 LJ'“.\ P PRPITICR SO L TR B A Yok s Thn T
1 PPEETTRVTE R IPRE. S o ’U“M\m st e ra e A AW d A Apacriden Ll daas v
-60 dBém
-70 dém -70 dém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —
)yl AR e L ) [
Sporton International Inc. (Kunshan) Page Number 1 26 of 37

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101

Report Issued Date : Apr. 28, 2023
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR311317

Test Mode : 802.11n HT40 Test Channel : 06

100kHz PSD reference Level Channel Plot

Spectrum -

Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz

p» Att 30 dB SWT 1ms @ VBW 300 kHz  Mode Sweep
|@ 1Pk Max

M1[1] 0.13 dBm|

2.4407450 GHz|

20 dBm

10 dBm:

0 dem

-10 deém:

FL,J NEHIFEB RN Y {I,VJ\.NLJ,.ML.R‘. L)
W/

-30 dam: £ \ .

-20 dém-

Y
-40 derr y "‘/ R
it T e
-50 dem:

-60 dBm

-70 dém

CF 2.437 GHz

1001 pts Span 52.8 MHz

Jjl ) @ we

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum ([ spectrum TI
Ref Level 25.80 dBm  Offset 5.80 dB & RBW 100 kHz Ref Level 25.80 dBm  Offset 5,80 dB & RBW 100 kHz
fo Att 30dB  SWT  29.7 ms @ VBW 300 kHz  Mode Sweep b Att 30 dR SWT 230 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 0.46 dBm| mi[1] 4.29 dBm)|
20 dBm: 2.43390 GHz| 20 dBm 2.4360 GHz|
mM2[11 18.72 dBm)| m2[1] 47.71 dBm|
80.40 MHz| 6.8890 GHz|
10 dBm: 10 dBm:
0 dém ¥ O dem:
“‘l‘ Y
-10 deém: -10 deém:
=26 i D1 -19.870 dBm =26 dEmr D1 -19.870 dBm
-30 dem -30 dem
-40 dBim -40 dBrm
M2 v R
-50 dBm 50 dem el 5y 4 5 =
P Yy ey [P DTS DTS [N N e ol o O Wl =R, A Ay
\L»)«‘ e e T Ve s o W B NIV VIRVINEU S RIRIVIVEY g R L el Pormatthariinfl
-60 dBém -60 dBém
-70 dém -70 dém
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
— —l
1 ) [ L il ] WD e
Sporton International Inc. (Kunshan) Page Number 1 27 of 37

TEL : +86-512-57900158

Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101

Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR311317

Test Mode : 802.11n HT40

Test Channel : 09

100kHz PSD reference Level Channel Plot

Spectrum

m; Spectrum E‘.EI
Ref Level 25.80 dbm  Offset 5.80 dB e RBW 100 kHz Ref Level 25.80 dbm  Offset 5.80 dB e RBW 100 kHz
I att 30d8  SWT 1ms @ VBW 300 khiz__Mode Sweep o Att 30d8  SWT 8ms @ VBW 300 kHz Mode Sweep
|@ 1Pk Max |@ 1Pk Max
™M1[1] 0.33 dBm| mi[1]) 47.14 dBm)|
20 dem 2.4494680 GHz| 20 dBm 2.4836470 GHz|
108 108
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0 dem + || 0 den
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4 Test Setup

For radiated emissions below 30MHz

! RX Antenna

3m

A

Y

im

1
Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

i

EUT

S0cm

Spectrum Analyzer / Receiver

R Antenna

3m

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

R e

| |
Spectrum Analyzer j Receiver

oc
Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.

Sporton International Inc. (Kunshan) Page Number 1 33 0f 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR311317

3.6.4 Test Setup

e e
| Non-conductive table |
| I
| Rear of EUT to be flushed 1
I with rear of table top L
I o
I |
I
| S I
I C EUT I
|- - ] seemto
| Receiver I g[wnd
I 500 RF Cable | i
' I
| I
| 1
| (!
| I
' I
| I
I I
I
| I
' I
| - = | -
I - ) 3c) I '
| P s Bonded 1o horizantal 40 cm to vertical 1 - -
l - ground plane reference plane I -
S e e e e . . e o e L -
AMH = Artificial mains network (LISH}
AE = Assoclated equipment D o
EUT = Equipment under test
I5H = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an

Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. |Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum Apr. 04, 2023 Conducted
R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Oct. 11, 2023
Analyzer ~Apr. 20, 2023 (THO1-KS)
Pulse Power 300MHz~40GH Apr. 04, 2023 Conducted
Anritsu MA2411B 0917070 Jan. 05, 2023 P Jan. 04, 2024
Senor z ~Apr. 20, 2023 (THO1-KS)
50MHz Apr. 04, 2023 Conducted
Power Meter Anritsu ML2495A 1005002 . Jan. 05, 2023 P Jan. 04, 2024
Bandwidth ~Apr. 20, 2023 (THO1-KS)
Pulse Power . 300MHz~40GH Apr. 04, 2023 Conducted
Anritsu MA2411B 1339163 Oct. 12, 2022 Oct. 11, 2023
Senor z ~Apr. 20, 2023 (THO1-KS)
EMI Test Receiver|  Keysight Noo3ga  |MYSB4000| SHZ-8.SGHZM | 1y 13 5oy | AP 06,2023 1 (5 45 5gpg | Radiation
04 ax 30dBm ~Apr. 26, 2023 (03CHO3-KS)
EXA Spectrum MY551502 Apr. 06, 2023 Radiation
P Keysight N9010A 10Hz-44GHz | May 24,2022 | “P May. 23, 2023
Analyzer 44 ~Apr. 26, 2023 (03CHO03-KS)
Loop Antenna R&S HFH2-Z2 | 100321 | 9kMz-30MHz | Oct. 16, 2022 | AP™06:2023 | o 45 pppg | Radiation
~Apr. 26, 2023 (03CHO3-KS)
Apr. 06, 2023 Radiation
Bilog Antenna TeseQ CBL6112D 23182 [ 30MHz-1GHz | Dec. 23, 2022 P Dec. 22, 2023
~Apr. 26, 2023 (03CHO03-KS)
Double Ridge Apr. 06, 2023 Radiation
g ETS-Lindgren 3117 75957 1GHz~18GHz | Nov. 15, 2022 P Nov. 14, 2023
Horn Antenna ~Apr. 26, 2023 (03CHO03-KS)
Apr. 06, 2023 Radiation
SHF-EHF Horn com-power AH-840 101116 | 18GHz~40GHz | Oct. 17, 2022 P Oct. 16, 2023
~Apr. 26, 2023 (03CHO3-KS)
Amplifier SONOMA 310N 187289 SOMHz o 24, 2000 | APF 06,2023 1\ o3, 203 | Radiation
~1000MHz ~Apr. 26, 2023 (03CHO3-KS)
Apr. 06, 2023 Radiation
Amplifier EM EM18G40GA | 060851 18~40GHz |Jan, 05, 2023 P Jan , 04, 2024
~Apr. 26, 2023 (03CHO3-KS)
high gain Amplifier] ~ MiITEQ ~ |AMF-7D-0010) 500504 | 1Ghz-18Ghz |Jan . 05, 2023 | AP 062023 |5, 04, 2004| RAdiation
1800-30-10P ~Apr. 26, 2023 (03CH03-KS)
MY532703 Apr. 06, 2023 Radiation
Amplifier Keysight 83017A 1GHz~26.5GHz | Oct. 12, 2022 P Oct. 11, 2023
19 ~Apr. 26, 2023 (03CH03-KS)
F1040900 Apr. 06, 2023 Radiation
AC Power Source Chroma 61601 N/A NCR NCR
04 ~Apr. 26, 2023 (03CH03-KS)
Apr. 202 Radiati
Turn Table ChamPro | EM1000-T | 060762-T | 0~360 degree NCR pr. 06, 2023 NCR adiation
~Apr. 26, 2023 (03CHO03-KS)
Apr. 202 Radiati
AntennaMast | ChamPro | EM1000-A | 060762-A| 1m-4m NCR pr. 06, 2023 NCR adiation
~Apr. 26, 2023 (03CHO03-KS)
i . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | May. 24, 2022 | Apr. 21, 2023 | May. 23, 2023 (CO01-KS)
ACLISN Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | Apr. 21, 2023 | Oct. 12, 2023
C (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | May. 24, 2022 | Apr. 21, 2023 | May. 23, 2023 (CO01-KS)
ABP00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45H2~1000H2 Oct. 12, 2022 | Apr. 21, 2023 | Oct. 11, 2023 (CO01-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 78dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
Sporton International Inc. (Kunshan) Page Number 1 37 of 37
TEL : +86-512-57900158 Report Issued Date : Apr. 28, 2023
FCC ID: 2BAG9-W105C00101 Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



saranas. FCC RF Test Report Report No. : FR311317

Appendix A. Conducted Test Results

Sporton International Inc. (Kunshan) Page Number : Al of Al
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101



A1. Conducted Test Results

Report Number : FR311317

Test Engineer:

Jiang Jun

Temperature:

21~25

Test Date:

2023/4/4~2023/4/20

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

2.4GHz Band Single Antenna

99% Occupied

6dB BW 6dB BW
Mod. g::: NT{ CH. (';Arﬁ'qz') (SX'VZ) (MHz) Limit Pass/Fail
(MHz)
Antl Antl

11b [1Mbps| 1 1 2412 14.89 10.06 0.50 Pass

11b [1Mbps| 1 6 2437 14.94 10.06 0.50 Pass

11b [1Mbps| 1 11 2462 14.89 10.06 0.50 Pass

11g |[6Mbps| 1 1 2412 18.48 16.06 0.50 Pass

11g |[6Mbps| 1 6 2437 18.43 16.04 0.50 Pass

11g |[6Mbps| 1 11 2462 18.53 16.04 0.50 Pass
HT20 | MCSO | 1 1 2412 19.03 16.92 0.50 Pass
HT20 | MCSO | 1 6 2437 19.03 16.78 0.50 Pass
HT20 | MCSO | 1 11 2462 19.08 16.90 0.50 Pass
HT40 | MCSO | 1 3 2422 35.86 35.20 0.50 Pass
HT40 | MCSO | 1 6 2437 35.96 35.20 0.50 Pass
HT40 | MCSO | 1 9 2452 35.86 35.20 0.50 Pass
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TEST RESULTS DATA
Peak Output Power

2.4GHz Band Single Antenna

Czr?(?llj(ct COZgUCt EIRP EIRP
Data Freq. ed Power DG. Power qugr Pass
Mod. | pate N CH- | hiz) | Power | Limit | @BV | (dBm) (Iagnr:) IFail

(dBm) | (dBm)

Antl Antl Antl Antl Antl
11b | 1Mbps| 1 1 2412 18.78 30.00 1.00 19.78 36.00 Pass
11b | 1Mbps| 1 2437 19.06 30.00 1.00 20.06 36.00 Pass
11b | 1Mbps| 1 11 2462 19.19 30.00 1.00 20.19 36.00 Pass
11g | 6Mbps| 1 1 2412 | 23.71 30.00 1.00 24.71 36.00 Pass
11g | 6Mbps| 1 2437 | 23.65 30.00 1.00 24.65 36.00 Pass
11g | 6Mbps| 1 11 2462 | 23.63 30.00 1.00 24.63 36.00 Pass
HT20 | MCSO | 1 1 2412 | 23.58 30.00 1.00 24.58 36.00 Pass
HT20 | MCSO | 1 2437 | 23.83 30.00 1.00 24.83 36.00 Pass
HT20 | MCSO | 1 11 2462 | 23.10 30.00 1.00 24.10 36.00 Pass
HT40 | MCSO | 1 3 2422 | 23.74 30.00 1.00 24.74 36.00 Pass
HT40 | MCSO | 1 6 2437 | 23.69 30.00 1.00 24.69 36.00 Pass
HT40 | MCSO | 1 9 2452 | 23.36 30.00 1.00 24.36 36.00 Pass
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TEST RESULTS DATA
Average Output Power

2.4GHz Band Single Antenna

Average
Duty | Conducted EIRP
Data Freq. | Factor Power DG. Power
Mod. | - [NTX CH. MHz) | (@B) | with duty (dBi) (dBm)

factor

Antl Antl Antl Antl
11b | 1Mbps| 1 1 2412 | 0.05 16.56 1.00 17.56
11b | 1Mbps| 1 2437 | 0.05 16.61 1.00 17.61
11b | 1Mbps| 1 11 2462 | 0.05 16.72 1.00 17.72
11g |6Mbps| 1 1 2412 | 0.27 15.36 1.00 16.36
11g |6Mbps| 1 2437 | 0.27 15.29 1.00 16.29
11g |6Mbps| 1 11 2462 | 0.27 15.24 1.00 16.24
HT20 | MCSO | 1 1 2412 | 0.29 14.18 1.00 15.18
HT20 | MCSO | 1 2437 | 0.29 14.24 1.00 15.24
HT20 | MCSO | 1 11 2462 | 0.29 14.03 1.00 15.03
HT40 | MCSO | 1 3 2422 | 0.56 14.34 1.00 15.34
HT40 | MCSO | 1 6 2437 | 0.56 14.42 1.00 15.42
HT40 | MCSO | 1 9 2452 | 0.56 14.05 1.00 15.05
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TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band Single Antenna
Peak PSD DG Pei:(mFi)tSD
Mod. g::: NTY CH. (';Arﬁ'qz') BB £ (dBm/3kHz)|  Pass/Fail
Antl Antl Antl
11b |[1Mbps| 1 1 2412 1.49 1.00 8.00 Pass
11b |[1Mbps| 1 6 2437 2.39 1.00 8.00 Pass
11b |[1Mbps| 1 11 2462 2.16 1.00 8.00 Pass
11g |[6Mbps| 1 1 2412 -11.64 1.00 8.00 Pass
11g |[6Mbps| 1 6 2437 -11.30 1.00 8.00 Pass
11g |[6Mbps| 1 11 2462 -11.99 1.00 8.00 Pass
HT20 | MCSO | 1 1 2412 -13.09 1.00 8.00 Pass
HT20 | MCSO | 1 6 2437 -13.56 1.00 8.00 Pass
HT20 | MCSO | 1 11 2462 -14.05 1.00 8.00 Pass
HT40 | MCSO | 1 3 2422 -16.34 1.00 8.00 Pass
HT40 | MCSO | 1 6 2437 -16.21 1.00 8.00 Pass
HT40 | MCSO | 1 9 2452 -16.65 1.00 8.00 Pass
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
sn'ﬂsz | 15C RS§247-QP
50.0 15C RSS247-AVG
4-4' |
40.0(+
f r
:
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.169 B56.07 -8.92 6£4.99 45.59 0.05 10.43 qP
2 0.169 44.37 -10.62 54.99 33.88 0.05 10.43 Average
3 0.185 54.96 -9.28 64.24 44,51 0.03 10.42 QF
4 0.185 38.96 -15.28 54.24 28.51 0.03 10.42 Average
5 0.222 47.63 -15.11 62.74 37.20 0.03 10.40 QP
6 0.222 33.93 -18.81 52.74 23.50 0.03 10.40 Average
7 0.307 41.60 -18.46 60.06 31.18 0.06 10.35 QF
g 0.307 30.90 -19.16 50.06 20.48 0.06 10.35 Average
9 0.507 42.97 -13.03 56.00 32.79 —0.03 10.21 QF
10 0.507 32.37 -13.83 46.00 22.18 —0.03 10.21 Average
11 0.561 44.34 -11.66 56.00 34.20 -0.05 10.19 QP
12 0.561 34.64 -11.36 46.00 24.50 —0.05 10.19 Average
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) Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 15C RSS247-AVG
. |
400 ] i
P
[
30.0
b
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv 46 ~ dBuv  dBuv a8 dE
1+  0.162 53.96 -11.47 65.38 43.49 0.04 10.43 QP
2 0.162 40.66 -14.72 55.38 30.18 0.04 10.43 Average
3 0.227 48.02 -14.55 €2.57 37.60 0.02 10.40
4 0.227 34.22 -18.35 52.57 23.80 0.02 10.40 Average
5 0.244 45.19 -16.76 61.95 34.80 0.00 10.39
& 0.244 28.19 -22.76 51.95 18.80 0.00 10.39 Average
7 0.449 42.38 -14.51 56.89 32.20 -0.07 10.25
8 0.449 32.08 -14.81 46.89 21.90 —0.07 10.25 Average
9 0.535 44.32 -11.68 56.00 34.20 -0.08 10.2
10 0.535 31.32 -14.68 46.00 21.20 —0.08 10.20 Average
11 2.750 37.43 -18.57 56.00 27.50 -0.13 10.06
12 2.750 21.23 -24.77 46.00 11.30 -0.13 10.06 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~42%
Test Engineer : Carry Xu
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode Band (MHz) Antenna Modulation Channel Frequency Data Rate RU Remark
Mode 1 2400-2483.5 SISO 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 SISO 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 SISO 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 SISO 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 SISO 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 SISO 802.119g 11 2462 6Mbps - -
Mode 7 2400-2483.5 SISO 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 SISO 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 SISO 802.11n HT20 11 2462 MCSO - -
Mode 10 2400-2483.5 SISO 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 SISO 802.11n HT40 06 2437 MCSO0 - -
Mode 12 2400-2483.5 SISO 802.11n HT40 09 2452 MCSO0 - -
Sporton International Inc. (Kunshan) Page Number : Clof C39

TEL : +86-512-57900158
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Summary of each worse mode
Mode Modulation Ch. e Level Limit Margin Pol. Peak Avg. Result Remark
(MHz)  (dBuV/m) (dBuV/m) (dB)

802.11b 01 2386.18 38.20 54.00 -15.80 H AVERAGE Pass Band Edge

1
802.11b 01 4824.00 48.25 74.00 -25.75 H PEAK Pass Harmonic
802.11b 06 - - - - - - - Band Edge

2
802.11b 06 4874.00 49.95 54.00 -4.05 H AVERAGE Pass Harmonic
802.11b 11 2500.00 39.53 54.00 -14.47 H AVERAGE Pass Band Edge

3
802.11b 11 4924.00 46.61 74.00 -27.39 H PEAK Pass Harmonic
802.11g 01 2389.69 40.30 54.00 -13.70 H AVERAGE Pass Band Edge

4
802.11g 01 4824.00 41.33 74.00 -32.67 H PEAK Pass Harmonic
802.11g 06 - - - - - - - Band Edge

5
802.11g 06 7311.00 44.21 74.00 -29.79 H PEAK Pass Harmonic
802.11g 11 2483.81 42.19 54.00 -11.81 H AVERAGE Pass Band Edge

6
802.11g 11 7386.00 44.74 74.00 -29.26 H PEAK Pass Harmonic
802.11n HT20 01 2389.95 39.19 54.00 -14.81 H AVERAGE Pass Band Edge

7
802.11n HT20 01 4824.00 48.30 74.00 -25.70 \% PEAK Pass Harmonic
802.11n HT20 06 - - - - - - - Band Edge

8
802.11n HT20 06 4874.00 46.66 74.00 -27.34 H PEAK Pass Harmonic
802.11n HT20 11 2483.58 41.06 54.00 -12.94 H AVERAGE Pass Band Edge

9
802.11n HT20 11 7386.00 4411 74.00 -29.89 H PEAK Pass Harmonic
802.11n HT40 03 2500.00 40.65 54.00 -13.35 H AVERAGE Pass Band Edge

10
802.11n HT40 03 7266.00 43.71 74.00 -30.29 \% PEAK Pass Harmonic
802.11n HT40 06 2484.57 40.26 54.00 -13.74 \% AVERAGE Pass Band Edge

11
802.11n HT40 06 4874.00 44.72 74.00 -29.28 H PEAK Pass Harmonic
802.11n HT40 09 2495.01 41.76 54.00 -12.24 \% AVERAGE Pass Band Edge

12
802.11n HT40 09 4904.00 44.32 74.00 -29.68 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C20of C39
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Mode 1
Mode Band Edge
Mode 2400-2483.5_802.11b_CHO01_2412MHz
ANT SISO
Pol. Horizontal Fundamental
i ”Leve\ {dBuVim) mLeve\ (dBuVim)
1024 1024 *
o o8
FCC PART 15 FCCPART 15
K] [H]
55 1 585
b b ot A i W
4y 139
Peak
bk 03
146 146
0 13, 22, 13, i, Pl 100 1400. 1800, 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp  Aux  APos  Thos Linit Read  Ant Cafle Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdWnde & BN B B B B m i MdWndie B BN Eh & B B a g
1 3031 5.8 7400 -22.92 4.0 3072 7.65 3691 6.0 261 b PEAK 1 2412.00 101,28 === =eeee 93.99 3.8 7.0 3693 6.0 2l 0 PEAK
i ”Leve\ {dBuVim) mLeve\ (dBuVim)
1024 1024 i
o o8
64 7
55 FCC PART5C (AVG) %5 FCC PART 15C (A5)
4y 1 \\M 139
Av M—'“""—'W_J
g bk 03
146 146
0 13, 22, 13, i, Pl 100 1400. 1800, 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp  Aux  APos  Thos Linit Read  Ant Cafle Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

i b dBm 46 B B o deg
1 238608 38.20 5400 -15.80 3Le1 3095 .16 692 6.0 281 B AVERAGE

8 by dBm 48 B B o deg
1 210,09 96,04 --meme -meeme 8875 .82 7.8 3693 6.0 21 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

Mode
ANT
Pol. Vertical
i 17Level (dBuim)
1024
o8
FCCPART 15C
(6
585
1
4 i Mg h n Iyt
49
Peak
3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 138488 5L14 74.00 -10.06 43.96 30.95 7.05 3692 6.0 MBI PEN
i 17Level (dBuim)
1024
o8
KA
35 FOC PAAT 15C (AVG)
49 : V\\_‘
Av
g 3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 238631 37.98 54.00 -16.02 30.79 30.95 7.16 3692 6.80 344 55 AVERAGE

Fundamental
i 1?Level (dBuVim)
1024 1
o8
FCCPART 15
(KA
585
ittt
19
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 100,64 ----vv -vnee- 93.35 3.8z 7.0 3693 6.0 M4 85 PEAK
i 1?Level (dBuVIm)
1024 1
o8
KA
%5 FCC PART 15C (AV6)
43I9M
|
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 1200 9536 --eev -vmees 88.07 3182 7.0 3693 6.00 344 85 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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Pol. Horizontal Vertical
117Lm|[|lﬂu‘ﬂm] mLevd[dBlNHn)
1024 1024
078 874
FCCPART 15C FCCPART15C
&4 [
55 FCC PARTHAC AVG) ] FCCPART 15CATG)
1 i
19 I ARt udhabiasatll B \ e “““mmm’”m’“’“"’www
Peak "W B WW—V i -
Avg a )
14§ 14
3000 000, 9000, 12000, 16000, 16000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 452400 48,25 74.80 -25.75 67.55 34.55 10.24 64.89 .00 PEAK 1 482400 46.70 74.80 -27.30 66.00 34.55 10.24 6409 0.00 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode 2
Mode Harmonic
Mode 2400-2483.5_802.11b_CHO06_2437MHz
ANT SISO
Pol. Horizontal Vertical
1 ”,Leve\ (dBuVim) 1 17Leve\ (dBuVim)
1024 1024
87.8 8.8
- FCCPART 15C FCC PART15C
' 134
%y FCC PART|15C (AVG) 58.5
i - . FCC PART 15C (AVG)
439 ]
Peak |t 139
Avg 3 03
146 144
3000 6000. 000. 12000 15000. 18000
Frequency (WHz) 3000 6000, 000, 12000, 15000. 18000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
- Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m de dBuv d/m  dB de dB o de - .
1 4874.80 52.48 74.00 -21.52 71.61 34.64 10.31 64.88 0.0 121 322 PEAK PHz dBuv/m dBuv/m d8  dBuv dB/m B dB B a  deg
2 4874.8@ 49.95 54.80 -4.85 6£9.85 34.54 10.31 64.88 6.0 121 322 AVERAGE 1 4874.00 42.83 74.80 -31.17 61.96 34.64 10.31 64.83 0.8 --- --- PEAK
3 73lL.ee 4434 74.00 -29.66 58.85 36.56 12.71 63.73 0.00 --- PEAK 2 7311.08 44.18 74.00 -29.82 58.69 36.56 12.71 63.78 0.8 ---  --- PEAK
4 9750.8@ 43.983 74.00 -25.82 59.55 37.95 14.91 63.43 0.0 --- PEAK 3 0750.00 49.94 74.00 -24.06 60.51 37.95 14.91 63.43 0.8 ---  --- PEAK
Pol. Horizontal Vertical
11"Le\lre\ (dBuVim) 11"Le\re\ (dBuVim)
1134 1134
05 75
B T 3 FECPART AL
: FCC PART 15C AVG)
FCC PART15C (AVG)
Ave o ™ AB‘QWWMWWWMMMWWWWWM
8 4
) 163
jutl 1940 2R 220 i) 250 o ol T £l B
Frequency (WHa)
Sporton International Inc. (Kunshan) Page Number : C6 of C39
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3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT SISO
Pol. Horizontal Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15
[E (K4
585 585
‘l s " \“L'J.M‘lm‘ ! " LM«,«JIW o ‘uuu
iy 3 i
Peak
3 13
146 146
22 U586 un2 448 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 490,67 52.09 74.00 -21.91 44.56 316 7.34 3697 6.00 273 360 PEAK 1 2462.00 103,19 --veev oomees 95,74 LI 7.9 3695 6.0 273 360 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
KA KA
3 . FCC PARTTSC V6] 8 FCCPARTTSC (AVG)
v
49 19
YRR |
Avg M
3 13
146 146
22 U586 un2 448 U924 200 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 2500.00 39.53 54.00 -14.47 3198 3117 7.35 36.97 6.80 273 360 AVERAGE 1 600 9770 ---eev -emees 9.5 3LI1 7.9 3695 6.00 273 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C39
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Band Edge

2400-2483.5_802.11b_CH11_2462MHz

Mode
ANT
Pol. Vertical
i 17Level (dBuim)
1024
o8
FCCPART 15C
[E
585
'-‘lli Podthsssedaisiny o dor Pl
49
Peak
3
146
U
U2 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwadWE B B B B B B o dy
1 24999 52.83 74.00 -11.17 45.28 3L.17 7.35 36.97 6.0 308 289 PEAK
i 17Level (dBuim)
1024
o8
KA
3 FCC PARTTSC V6]
0 \/\’
Av
g 3
146
U
U2 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 2500.00 39.36 54.00 -14.64 3181 3L17 7.35 3697 6.00 300 289 AVERAGE

Fundamental
i 1?Level (dBuVim)
1024 !
o8
FCCPART 15
(KA
585
b Bl e Aot b
13 Qbbb e
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2462.00 108,58 ----vv -=--m- 93.13 LI 7.9 3695 6.0 300 289 PEAK
i 1?Level (dBuVim)
1024 1
o8
KA
%5 FCC PART 15C (AV6)
43Ig’—-""—’_’.—-’_J
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 U600 95,42 --neem ooeeee 8797 L1 7.9 3695 6.0 3@ 209 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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Pol. Horizontal Vertical
1ﬂLt!‘mI(ﬂ&J"Hrn] mLevﬂ(m‘mn)
1024 1024
874 874
FCCPART 15C FCCPART15C
44 1
55 FCCPART1EC (AVE) : FCC PART 15C (AT
139 y w,«z* it Wuwww 13! ”’WQ_‘ headuliingark " e aati
Peak . el
m ki
Avg
146 14
3000 6000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 492400 46,61 74.80 -27.39 €5.5 34.73 10.38 o466 0.00 -~ --- PEAK 1492400 4330 74.80 -30.68 62.27 3473 10.38 o466 0.00 -~ --- PEAC
1 738600 43.29 74.86 -30.71 57.82 36.58 12.74 6385 Q.8 - --- PEAK 1 738608 44.12 74.8@ -29.88 56.65 36.58 12.74 63.85 .8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C9of C39
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Band Edge

2400-2483.5_802.11g CHO1_2412MHz

Mode
ANT
Pol. Horizontal
i 17Level (dBuim)
1024
o8
C PART15C
(6
585 1
b bl i bkt
49
Peak
3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 138748 5219 74.00 -21.51 44.99 30.% 7.16 36.92 6.00 283 B PEAK
i 17Level (dBuim)
1024
o8
KA
35 FCC PART 15C (AVG)
49 1
Av
g 3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

@ obul dm B B B o deg
1 2389.69 40,30 S4.00 -13.70 3318 3% 7.16 3692 640 23 B AVERAGE

Fundamental
i 1?Level (dBuVim)
1124 !
o8
FCCPART 15
(KA
585 MJ
o g gt e
13,0ttt
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2412.00 101,50 -----v -=nem- 9.19 3183 7.21 3693 6.0 283 b PEAK
i 1?Level (dBuVim)
1024
1
o8
KA
%5 FCC PART 15C (AV6)
19
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 b B B B B o deg

1 41200 9108 ----vv -enee- 83.77 3L.83 7.21 3693 6.0 283 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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Mode Band Edge

2400-2483.5_802.11g CHO1_2412MHz

ANT SISO
Pol. Vertical Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 !
o8 o8
(CCPART 15C FCCPART 15
(6 (KA
. ! . W W
el ) o J“'," R AR L -
29 19 [ w.w}\h. i sy P
Peak
3 13
146 146
U U
Pl 3. 1362, 2388, . M40 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2386.9 51.45 74.00 -10.55 44.26 30.95 7.06 3692 6.0 34 B9 PEN 1 2412.00 109,08 -----v -=---- 92.69 383 7.21 3693 6.00 324 B9 PEAK
i 17Level ({BuVim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
35 FOC PART 15C (AVG) %5 FCC PART 15C (AV6)
49 1 L 19
Av
g 3 13
146 146
U U
Pl 3. 1362, 2388, . M40 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 1389.80 39.33 54.00 -14.67 32.13 30.96 7.6 36.92 6.00 34 89 AVERAGE 1 412,00 89,85 ---eev -omees 8254 3183 7.21 3693 6.00 34 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C39
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Pol. Vertical
172w 9BuVi) t7Levl 4Buvim)
1024 1024
818 ar.
FCC PART 15C| FCC PART15C]
4 734
I
3 FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 439 4\‘-‘*‘"" b WWW 5 Lapemstrig g abAdn At g MW
e
Avg 03 i
146 14
3000 6000. 15000. 18000 3000 4000. 1 15000. 18000
Frequency (MHz)
Limit TPos Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Remark Line Margin Level Factor Loss Factor Factor Remark
Mtz dBuv/m dBuv/m deg dBuw de/m d8 d6 dB cm deg
1 4824.80 41.33 74.00 -32.67 60.63 34.55 --- PEAK 1 4824.80 41.21 74.00 -32.79 60.51 34.55 10.24 6409 0.88 ---  --- PEAK
2 9660.88 45.32 74.88 -28.68 56.31 37.86 --- PEAK 2 9660.08 47.73 74.68 -26.27 58.72 37.86 14.74 63.59 0.88 189 295 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Pol. Horizontal Vertical
172w 9BuVi) t7Levl 4Buvim)
1024 1024
818 ar.
FCC PART 15C| FCC PART15C]
4 734
585
FCC PART 15C (AVG) FCC PART 15C (AVG)
Peak 439 1 2 s Pt b WWW 43 1 TN AT 1Y SRR R P
JW“"‘ ety b WM ol bty
Avg 03 i
146 14
3000 6000. 1 15000. 18000 3000 6000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuV/m  dB dBuv dB/m dB dB dB m deg Pz dBuv/m dBuV/m  dB dBw dB/m dB dB dB cm  deg
1 4874.80 43.85 74.00 -30.15 62.98 34.64 10.31 64.08 0.80 ---  --- PEAK 1 4874.80 42.99 74.00 -31.01 62.12 34.64 10.31 6408 0.80 ---  --- PEAK
2 7311.88 44.21 74.08 -29.79 58.72 36,56 12.71 63.78 @.88  ---  --- PEAK 2 7311.88 43.76 74.00 -30.24 58.27 36,56 12.71 63.78 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C13 of C39

TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FR311317

6
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT SISO
Pol. Horizontal Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15
(6 (KA
585 1 585
B b Lo R AN LR P,
49 4 pityn o b '
Peak
3 13
146 146
U U
U2 U586 un2 448 U924 200 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2487.12 54.41 74.00 -19.59 46.89 3115 7.3 36.96 6.00 268 B PEAK 1 2462.00 102,69 ----vv -vnee- 9.4 3111 7.9 3695 6.0 268 b PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
35 FOC PART 15C (AVG) %5 FCC PART 15C (AV6)
9 ! mm‘_”"’J
Av
g 3 13
146 146
U U
U2 U586 un2 448 U924 200 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2483.81 42.19 54.00 -11.B1 34.69 3114 7.2 36.96 6.0 268 B AVERAGE 1 6,00 9231 --seev oomees B4.86 3LI1 7.9 3695 6.00 268 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C39
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saronas. FCC RF Test Report

Report No. : FR311317

6
Mode Band Edge
2400-2483.5_802.11g CH11_2462MHz
ANT SISO
Pol. Vertical Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1
1024 1024
o8 o8
FCCPART 15C FCCPART 15
[E (K4
5 . 5 L
i A it il T
oL A Lo e MJ | .
49 43 Qi e
Peak
3 13
146 146
U U
U2 U586 un2 448 U924 200 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 24%.33 539 74.00 -10.19 46.35 3L.17 7.35 36.97 6.0 385 304 PEAK 1 2460.00 102,25 --=svv =vmee- 9.82 3110 7.28 3695 6.00 38 304 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
3 FCC PARTTSC V6] 8 FCCPARTTSC (AVG)
49 1 43.9‘-v"’_l—A/J
Av
g 3 13
146 146
U U
U2 U586 un2 448 U924 200 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 2483.66 41,33 54.00 -12.67 33.83 3114 7.32 36.96 6.80 385 384 AVERAGE 1 6,00 9175 --seev oemees B4.32 3110 7.28 3695 6.00 385 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C39
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Pol. Horizontal Vertical
1ﬁuﬂiel(ll&]"mn] mLevﬂ(m‘JHn)
1024 1024
874 874
FCCPART 15C FCCPART15C
44 1
55 FCCPART1EC (AVE) : FCC PART 15C (AT
139 LMI»WA “2 A H»JW«MW&MMN it I Lmﬂ" - 2“ PR, Ll patbasuddl
Peak e e
m ki
Avg
146 14
3000 6000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 492400 4298 74.80 -31.02 6L.93 3473 10.38 o466 0.00 -~ --- PEAK 1492400 4075 74.80 -31.25 6L70 3473 10.38 o466 0.00 -~ --- PEAC
1 738600 4474 74.80 -29.26 59.27 36.58 1274 6385 .8 - --- PEAK 1 738608 43.94 74.80 -30.86 56.47 36.58 12.74 63.85 Q.8 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C39

TEL : +86-512-57900158
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Mode Band Edge

2400-2483.5_802.11n HT20_CHO01_2412MHz

ANT SISO
Pol. Horizontal Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
C PART15C FCCPART 15
(6 j (KA
585 1 585 W
» ) ettt S o
19 13, Qhetari il ST
Peak
3 13
146 146
U U
Pl 3. 1362, 2388, . M40 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 138748 5214 74.00 -21.66 44.94 30.9 7.06 3692 6.0 339 207 PEAK 1 100 9803 ---eev oemeee 9.74 3182 7.20 3693 6.00 339 287 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
35 FOC PART 15C (AVG) %5 FCC PART 15C (AV6)
49 I L 19
Av
g 3 13
146 146
U U
Pl 3. 1362, 2388, . M40 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 21389.95 39.19 54.00 -14.81 31.%9 30.96 7.6 36.92 6.80 339 207 AVERAGE 1 1500 8178 ---eev -omeee 80.47 3183 7.21 3693 6.00 339 287 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C17 of C39

TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FR311317

Band Edge

2400-2483.5_802.11n HT20_CHO01_2412MHz

Mode
ANT
Pol. Vertical
i 17Level (dBuim)
1024
o8
CCPART15C
(6
585
1
" Attt 0 ) ) g
49
Peak
3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 21330.60 5140 74.00 -10.60 44.49 30.76 7.06 3691 6.00 108 72 PEM
i 17Level (dBuim)
1024
o8
KA
3 FCCPARTTSC (V6]
49 1 L
Av
g 3
146
U
Pl 3. 1362, 2388, . M40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 238930 38.87 54.00 -15.13 3167 30.% 7.16 3692 6.80 100 72 AVERAGE

Fundamental
i 1?Level (dBuVim)
1024 1
o8
FCCPART 15
(KA
v w
) o P
m ' e
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 1000 9848 ---eev -omeee 91.12 3.8l 7.9 3692 6.0 100 72 PEAK
i 1?Level (dBuVim)
1024
o8 !
KA
%5 FCC PART 15C (AV6)
43I9M—/}
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 1200 8797 --eev ovmeee 80.69 3181 7.19 36.92 6.00 100 72 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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Pol. Horizontal Vertical

mLM(nBWlm) 1ﬂLe’vel(llBil\lh‘n)

1024 1024

7.8 7.8

FCC PART 15C FCC PART15C
34 734
585 FCC PART 15C (AVG) FCC PART 15C (AVG)
3
9 1 3
Peak 15 . T T el 15! ; an Whfusnitot WWW
W ittt W e

Avg 03 ]

145 14

3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg

1 4824.80 45.78 74.60 -28.22 65.68 34.55 10.24 64.69 0.8 ---  --- PEAK 1 4824.00 43.30 74.60 -25.78 67.60 34.55 10.24 64.69 0.8 ---  --- PEAC

2 7245.00 46,89 74.08 -27.11 61.35 36,55 12.69 63.78 @.88 -  --- PEAK 2 7245.08 44.41 74.00 -29.59 58.87 36,55 12.69 63.7@ @.88 - --- PEAK

3 0660.08 49.33 74.08 -24.67 60.32 37.86 14.74 £3.59 0.8 ---  --- PEAK 3 0660.08 47.86 74.00 -26.14 53.85 37.86 14.74 £3.59 0.8  ---  --- PEAK

Sporton International Inc. (Kunshan) Page Number : C19 of C39

TEL : +86-512-57900158
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s=amranas. FCC RF Test Report

Report No. : FR311317

Pol. Horizontal Vertical
117Leve|[dm‘ﬂm] 11?Levﬂ[m‘mn)
1024 1024
874 874
FCCPART 15C FCCPART15C
44 1
55 FCC PART 15C (AT : FCC PART 15C (AT
1 i
0y IRy Rn st B! Lo gbahsnn it il
Peak b e
m ki
Avg
146 14
3000 6000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MrdumBNn & EW B & B & o iy Moo BN & EW B & B & o df
1 457400 46.66 74.00 -27.34 65.79 34.64 10.31 64.88 0.00 === PEAK 1 4574.00 43.48 74.80 -30.52 62.61 34.64 10.31 o408 0.00 - --- PEAC
1 3108 43.46 74.88 -30.54 57.97 36.56 1271 6376 .08 --- PEAK 1 3108 4479 7480 -19.21 9.3 36.56 1271 6378 8.8 - --- PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101

Page Number : C20 of C39




saronas. FCC RF Test Report

Report No. : FR311317

Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

Mode
ANT
Pol. Horizontal
i 17Level (dBuim)
1024
o8
FCCPART 15C
[E
585 1
At AT YN
49
Peak
3
146
U
U2 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 2486.55 53.96 74.00 -10.04 46.44 3115 7.3 36.96 6.0 386 39 PEM
i 17Level (dBuim)
1024
o8
KA
3 FCC PARTTSC V6]
49 1
Av
g 3
146
U
U2 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 483,58 4106 54.00 -12.% 3356 3L14 7.32 3696 6.8 36 39 AVERAGE

Fundamental

Level {dBuVim)

104 1

ir8
FCC PART 15C

[E4}
585

MMWWNWWWWWWMWM
419

Pk

146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 2460.00 100,47 ----vv -vneee 93.04 3110 7.28 3695 6.0 3/ 39 PEAK
i 1?Level (dBuVIm)
1024
1
o8
KA
%5 FCC PART 15C (AV6)
43Ig>-—-—v—~‘—”—’_’—_’_‘/J
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 16200 99,07 ----nn ooeeee 82,62 LI 7.9 3695 6.0 386 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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saronas. FCC RF Test Report

Report No. : FR311317

Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

Mode
ANT
Pol. Vertical
i 17Level (dBuim)
1024
o8
FCCPART 15C
(6
585 i
M e L Adena Y i
49
Peak
3
146
22 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B & & B B a g
1 248419 52.25 74.00 -21.75 4475 3LM4 732 3696 6.00 163 99 PEM
i 17Level (dBuim)
1024
o8
KA
35 FOC PART 15C (AVG)
49 1
Av
g 3
146
22 U586 un2 448 U924 200
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
14942 39.63 5400 -14.37 3210 316 7.3 3697 680 163 99 AVERAGE

Fundamental

i 1?Level (dBuVIm)
1024 t

i

FCCPART14C

(KA

585 NWMJ

0 bl ot b

13

146

U

1000 1400. 1800. 20, 2600. 300

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg

1 60,00 99.07 ---nev ovmees 91.62 LIl 7.9 3695 6.0 163 99 PEAK
i 1?Level (dBuVIm)
1024
o8 1
KA
8 FCCPARTTSC (AVG)
43.9M‘”~_’_“J
13
146
100 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 46200 83,23 ---eem ooeee- 8078 LI 7.9 3695 6.8 163 99 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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SPORTON LAB.

FCC RF Test Report

Report No. : FR311317

Pol. Horizontal Vertical
mLM(nBWlm) 1ﬂLe’vel(llBil\lh‘n)
1024 1024
7.8 7.8
FCC PART 15C FCC PART15C
34 734
585 FCC PART 15C (AVG) FCC PART 15C (AVG)
3
q y pbtinnaeb sy Cainatall PR T PO e ol
Peak “'WWWMM« it 4 W hbtert A
Avg 03 ]
145 14
3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg
1 4924.80 42,35 74.60 -31.65 61.30 34.73 10.38 64.66 0.0 ---  --- PEAK 1 4924.80 42.49 74,60 -31.51 6l.44 34.73 10.38 64.66 @.80 ---  --- PEAC
2 7386.00 44.11 74.08 -29.89 58.64 36,58 12.74 63.85 @.88 -  --- PEAK 2 7386.08 43.75 74.00 -308.25 58.28 36,58 12.74 63.85 @.88 - --- PEAK
3 9855.08 50.e8 74.08 -23.92 60.15 38.86 15.11 63.24 @.88  ---  --- PEAK 3 9855.88 46.12 74.00 -27.88 56.19 38.86 15.11 63.24 @.88  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C23 of C39

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101



saronas. FCC RF Test Report Report No. : FR311317

10
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT SISO
Pol. Horizontal Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
FCQPART 15C FCCPART 15
(6 (KA
585 1 585 MWJ
o s A | | " b i ‘
hit IR G S
Peak
3 13
146 146
U U
Pl 13324 13548 ALY, 13996 un 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 138336 5146 74.00 -12.54 4409 0.4 7.05 36.92 6.0 19 B PEAK 1 2000 9975 --eeev ommees 92.44 3183 7.21 3693 6.0 19 b PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
35 FCC PARTASC (AVG) %5 FCC PART 15C (AV6)
0 ’ 0 L,ww
Av M“_’_’_’J
g 3 13
146 146
U U
Pl 13324 13548 ALY, 13996 un 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 375.47 39.29 54.00 -14.71 32,16 3090 7.4 36.92 6.0 19 B AVERAGE 1 420,00 89,51 --seev oomeee B2.20 3183 7.21 3693 6.0 19 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C39
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Pol. Horizontal Fundamental
1HLmI(dI!ll“ﬂln]
1024
it
874
\ FCC PART15C]
13
) P Aokt et bbb ¥y "
44
Peak Blank
03
U6
422 Ui U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 249,49 5243 74.00 -2157 4499 316 7.3 697 640 189 QPEM

1HL\!\mI(dl!ll“l'lml

1024

878 \

11 \

585 FCC PART 15C (AYG)
49

Avg Blank

piki

18

U uig pLiay) 24684 U4 200

Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 25e0.00 40.65 54.00 -13.35 33.10 3L17 7.5 3697 680 129 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C250of C39
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FR311317

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT SISO
Pol. Vertical Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15
(6 (KA
585 1 585
PRSP TVIRRITIHYY N S o TP BRIN (WY RO
iy 13 gpdatb ol ot
Peak
3 13
146 146
1 13324 13548 ALY, 13996 un 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 238,58 5156 74.00 -10.50 44.33 30.94 7.5 36.92 6.0 308 286 PEAK 1 20,00 9804 --vnev oomeee 99.69 3185 7.23 3693 6.00 300 286 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
o8 o8 !
KA KA
3 FCC PART15C (V6] 8 FCCPARTTSC (AVG)
49 § 19
Av IN—
g 3 13
146 146
1 13324 13548 ALY, 13996 un 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

@ obul dm B B B o deg
1 23860 39.11 54.00 -14.89 3191 30.% 7.16 3692 6.80 300 206 AVERAGE

6 b B B B B o deg
80.42 1185 7.3 3693 6.0 300 206 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101
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Pol. Vertical Fundamental
1HL\!\mI(dl!ll“flm]
1024
‘,_'“-m.
874
\ FCC PART15C]
13
5“ i
MM.. | ST PM T R I DY TR Rt
44
Peak Blank
03
U6
422 Ui U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 249,99 SLOL 74.00 -2.09 4436 3L17 7.5 3697 6.0 300 286 PEMK

i ﬂLeveI (dBuVim)

1024

878

13

i3 \ FCC PART 15C (V6]
439 4

Avg Blank
N

U6

un uie U532 88 U4 50
Frequency (WHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 24%.80 39.77 54.00 -14.23 32.24 3116 7.34 3697 6.0 300 286 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C27 of C39
TEL : +86-512-57900158
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Pol. Horizontal Vertical

mLM(nBuVIm) meel(llBith‘n)

1024 1024

7.8 7.8

FCC PART 15C FCC PART15C
34 734
585 FCC PART 15C (AVG) FCC PART 15C (AVG)
3
Peak 439 1 i, e pubhinp fh WWM 43 1 ATTIN BWWMMWL WWW
ea ,W R L sl b

Avg 03 ]

145 14

3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg

1 4344.80 43.55 74.60 -30.45 62.77 34.59 10.27 64.68 0.8 ---  --- PEAK 1 4344.80 42,98 74.60 -31.82 62.20 34.59 10.27 64.68 0.8 ---  --- PEAC

2 7266.00 43.56 74.08 -30.44 53.84 36,55 12.79 63.73 0.8 - --- PEAK 2 7266.08 43.71 74.00 -38.29 58.19 36,55 12.78 63.73 @.88 - --- PEAK

3 0699.08 43.00 74.00 -26.88 55.85 37.89 14.80 63.54 0.8  ---  --- PEAK 3 0699.08 45.72 74.60 -28.28 56.57 37.89 14.88 6£3.54 0.88 ---  --- PEAK

Sporton International Inc. (Kunshan) Page Number : C28 of C39
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Mode

ANT

Pol.

Peak

Avg

11

Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

Horizonta
i 17Level (dBuim)
1024
i
FCCPART 150
(6
585
1 A
T TRV Y A e e
4§
u3
146
U
m 10354 1608 2862 U i
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

@ obul dm B B B o deg
1 3444 SLI2 7400 -20.58 4413 3080 7.9 3691 6.0 158 B PEAK

i 17Level (dBuim)

1024
ir8

(6

3 FCCPART5C (V6]

4§

nl

146

2510 1354 13608 1862 U6 ui
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
BNl & Bl B & & B o g
1 2388.36 39.20 54.00 -14.60 32.80 30.% 7.16 36.92 6.0 158 B AVERAGE

SISO
Fundamental
i 1?Level (dBuVIm)
1024 1
o8
FCCPART 15
(KA
585
(T
19
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g
1 M37.00 99.84 --veev ovmeee 9248 3186 7.24 3694 6.0 158 b PEAK
i 1?Level (dBuVim)
1024
1
o8
KA
%5 FCC PART 15C (AV6)
13
146
U
1000 1400, 1800, 200. 2600, 3000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBindn B BN & & B B a g

1 M37.00 89,50 ----ev -emeee 8214 3186 7.4 36.94 6.00

158 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101

Page Number

1 C29 of C39



s=amranas. FCC RF Test Report Report No. : FR311317

Pol. Horizontal Fundamental
1HL\!\mI(dl!ll“flm]
1024
w—‘w‘«»\
874
\ FCC PART15C]
13
585
44
Peak Blank
03
U6
Uy U498 U622 U148 e 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
14975 52,09 74.00 -2191 4454 3L17 7.5 .97 6.0 158 O PEMK

i ﬂLeveI (dBuVim)

1024

874 \
13

FCCPART15CTAVG)|

49 AN 1
Avg Blank
piki
18
uyn U405 U522 4144 Uh14 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 43419 40,21 5400 -13.79 3271 3114 7.32 3696 680 158 @ AVERAGE

Sporton International Inc. (Kunshan) Page Number : C30 of C39
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11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_2437MHz
ANT SISO
Pol. Vertical Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15
[E i (K4
585 i 585
b oA P b ks bbbt o A . L " L
iy 13 ottt
Peak
3 13
146 146
U U
Pl 13354 13608 23062 uns Uy 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 366,61 52.43 74.00 -21.57 45.35 30.88 7.02 36.92 6.00 308 209 PEAK 1 M37.00 9934 -eveev eomeee 91.98 3186 7.4 36.94 6.00 300 289 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
3 FCC PART{5C (A6 8 FCCPARTTSC (AVG)
Av
g 3 13
146 146
U U
Pl 13354 13608 23062 uns Uy 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 138341 38.88 S4.00 -15.12 3171 30.94 7.05 3692 6.00 300 289 AVERAGE 1 M37.00 8910 ---eev oomeee BL.72 3187 7.5 3694 6.00 300 289 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 0of C39

TEL : +86-512-57900158
FCC ID: 2BAG9-W105C00101



s=amranas. FCC RF Test Report Report No. : FR311317

Pol. Vertical Fundamental
1ﬂLml(dI!Il“ﬂln]
1024
A
878
\\ FCCPART15C]
11
55 IW‘M i
Mul . '|Hm4nu‘uu ‘I II.H“M
49
Peak Blank
piki
18
uyn U405 U522 4144 Uh14 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 49,07 5249 74.00 -20151 4494 3L17 7.5 3697 6.0 30 289 PEMK

i ﬂLeveI (dBuVim)

1024

874 \
13

FCCPART15CTAVG)|

49 1
Avg Blank
piki
18
uyn U405 U522 4144 Uh14 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 43457 40,26 54.00 -13.74 3276 314 7.32 3696 680 300 289 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 0of C39
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Pol. Horizontal Vertical
111L|!'v|!|(|lBu\ﬂrn) 1ﬂLl!'ml(llBﬂ\M‘n)
1024 1024
7.8 7.8
FCC PART 15C FCC PART15C
34 734
585 FCC PART 15C (AVG) FCC PART 15C (AVG)
3
Peak 439 ! o - ek ey g M‘WW 13 1 P o st 2 kit PRI
" | i
Avg 03 ]
145 14
3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg
1 4874.80 44.72 74.60 -29.28 63.85 34.64 10.31 64.68 0.8 ---  --- PEAK 1 4874.80 43.99 74.60 -30.18 63.63 34.64 10.31 6468 @.00 ---  --- PEAC
2 7311.88 44.00 74.00 -30.88 58.51 36,56 12.71 63.78 @.88 -  --- PEAK 2 7311.88 43.16 74.00 -30.84 57.67 36,56 12.71 63.78 @.88 -  --- PEAK
3 9750.08 43.51 74.08 -25.49 59.88 37.95 14.91 63.43 0.8 ---  --- PEAK 3 9750.08 45.44 74.00 -28.56 56.81 37.95 14.91 63.43 0.8 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C33 0f C39
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12
Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT SISO
Pol. Horizontal Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024 1
o8 o8
FCCPART 15C FCCPART 15
[E (K4
585 1 585
TRTT P FRUPRER TR ST W - L Yy |
49 {3 Pty
Peak
3 13
146 146
U U
Pl 13304 13668 %2 Un6 Ui 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2133599 5138 74.00 -10.60 44.44 3078 7.07 3691 6.0 308 B PEAK 1 5000 100,47 ---nvv -vnees 93.04 3110 7.28 3695 6.00 308 b PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
35 FOC PART 15C (V6) %5 FCC PART 15C (AV6)
Av
g 3 13
146 146
U U
Pl 13304 13668 %2 Un6 Ui 1000 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 2369.36 38.62 54.00 -15.38 3152 30.89 7.3 36.92 6.0 308 B AVERAGE 1 U500 89,99 --eeev oemees 8256 3110 7.28 3695 6.00 308 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C39
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Pol. Horizontal Fundamental

i ﬂLeveI (dBuVim)

1024

8
\}\ FCCPARTAAC

11
5&5 ”* 1 l
49 1 '
Peak Blank
piki
18
i Uit § Unl 24804 U4 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 48603 53.10 74.00 -20.% 45.58 315 7.3 3696 6.0 B O PEMK

i ﬂLeveI (dBuVim)

1024

874

13

i3 FCC PART 15C (V6]

Avg Blank
N

U6

5 U616 un2 24808 1904 50
Frequency (WHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1T 4373 4125 5400 -12.75 33,75 3LM4 7.32 3696 6.8 38 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C350f C39
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12
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT SISO
Pol. Vertical Fundamental
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1124 *
o8 o8
FCCPART 15C FCCPART 15
[E (K4
505 1 5 JLW
PR PO TRNRETRY R TIENN | it thed ot b N " T
14 13 Qfosbubs it
Peak
3 13
146 146
1 13304 13668 %2 Un6 Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 138412 5151 74.00 -12.49 44.34 30.94 7.5 3692 6.00 376 362 PEAK 1 450,00 100,89 ----vv -vnee- 93.46 3110 7.28 3695 6.00 376 382 PEAK
i 17Level (dBuim) i 1?Level (dBuVim)
1024 1024
1
o8 o8
KA KA
3 FCCPARTTAC (V6 8 FCCPARTTSC (AVG)
0 1 mmmmwmﬁwpwwwmﬂwJ
Av
g 3 13
146 146
1 13304 13668 %2 Un6 Ui 100 1400, 1800, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwadWE B B B B B B o dy Mg W B B B B B B o dy
1 2389.66 39.62 54.00 -14.98 31.82 30.96 7.6 36.92 6.80 376 382 AVERAGE 1 U500 89,99 --eeev oemees 8256 3110 7.28 3695 6.00 376 302 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental

Level (dBuVim)

MHH“\
878
\ FOC PART 15C

i

1024

13
i3 J \
(W hrh Ity Aot et
44
Peak Blank
03
U6
Ui U1 un 24808 U4 200
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 4917 5427 74.00 -19.73 46.72 3L17 7.5 3697 6.0 36 362 PEMK

i ﬂLeveI (dBuVim)

1024

874

13

i3 FCC PART 15C (V6]

Avg Blank
N

U6

5 U616 un2 24808 1904 50
Frequency (WHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
149500 41,76 54.00 -12.24 3423 316 7.3 3697 6.8 376 302 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C37 of C39
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Pol. Horizontal Vertical
111Leve|(mwm) meel(llBith‘n)
1024 1024
7.8 7.8
FCC PART 15C FCC PART15C
34 734
585 FCC PART 15C (AVG) FCC PART 15C (AVG)
3
Peak 439 . — 2., Pt it b WWW 13 1 2 b o %th WWM
WM‘M e Mww e
Avg 03 ]
145 14
3000 6000. 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBwv dB/m B dB A8 m deg PHz dBuV/m dBuV/m  dB dBw dB/m B dB A8 om  deg
1 4994.00 44,32 74.60 -29.68 63.34 34.70 10.35 64.67 0.8 ---  --- PEAK 1 4994.80 43.24 74.60 -38.76 62.26 34.70 10.35 64.67 0.8 ---  --- PEAC
2 7356.88 43.64 74.08 -30.36 58.16 36,57 12.73 63.82 @.88 -  --- PEAK 2 7356.88 43.99 74.00 -30.18 53.42 36,57 12.73 63.82 @.e8 - --- PEAK
3 9810.08 48.27 74.08 -25.73 53.55 38.01 15.83 6332 0.8  ---  --- PEAK 3 9810.08 45.31 74.00 -28.69 55.50 33.01 15.83 3.3 0.8  ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C38 of C39
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Pol. Horizontal Vertical
Data: 4 Data:5
Level (dBuVim) goevel (BuVm)
70.0) 700 | ‘ !
| | |
60. 60.
FCC PART 15C ‘ ‘ FCC PART 15C
i [ 5 J
I I
- m_li e | ‘
30, g 30. RS i
Nt herbd 2 | ot
20, | Ahhw d et 20) —— & ! ——
Peak M Pl : |
Au" 104 | ! !
10| b | \ \
QP il 09| 1
e | L
400) i t t
| | |
30 100 200 300  400. 500 600, 700  800.  900. 1000
%30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000 Frequency (WHz)
Frequency (WHz) Over Limit ResdAntenns Csble Preamp A/Pos T/Pos
Over Limit ReadAntenna Gable Preamp A/Pos T/Pos Freq Level Limit Line Level Factor Lose Factor Pol/Phas
Freq Level Limit Line Level Factor Loss Factor Pol /Phas Rt xR vy R 7S S S
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB om deg 1 30.00 22.39 -17.61 40.00 29. 25.10 0.68 33.02 — —— VERTICAL
1 30.97 21.33 -18.67 40.00 29.05 24.57 0.70 32.99 --— - Peak HOR 1 ZONT P LR B ;2‘33 Ty e 32'31 = b= ﬂ}:&
2 21624 30.78 -15.22 46.00 46.19 15.26 2.15 32.82 -—- Peak HOR 1 ZONT 4 56050 34.78-11.22 465.00 3891 2548 3.49 3310 — — VERTICAL
3 402.48 26.63 -19.37 46.00 34.56 21.97 2.94 32.84 -—- Peak HOR | ZONT 5 72258 28.53-17.47 46.00 3015 2738 3.95 3295 - - VERTICAL
4 561.56 30.75 -15.25 46.00 34.87 25.49 3.49 33.10 --- Peak HORIZONT 6 870.02 31.09 -14.91 46,00 29.70 29.22 4.32 3215 === === VERTICAL
5 748.77 29.01 -16.99 46.00 29.63 28.17 4.01 32.80 - Peak HOR 1 ZONT
6 840.92 31.80 -14.20 46.00 30.88 29.11 4.25 32.44 -—-  --- Peak HOR 1 ZONT
Sporton International Inc. (Kunshan) Page Number : C39 of C39
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) |VBW Setting
802.11b 98.80 - - 10Hz
802.11g 93.61 2.050 0.488 0.51KHz
802.11n HT20 93.36 1.912 0.523 0.56KHz
802.11n HT40 87.99 0.945 1.058 1.1KHz

802.11b

[ Keysight Spectrum Analyzer - Swept SA

SENSE:INT| [ Aauch oFF

[01:09:20 AM Apri2, 2023

! RF Q DC
Marker 3 A 12.5400 ms #Avg Type: RMS

Trig: Free Run
Atten: 10 dB

PNO: Fast —%—
IFGain:Low

Ref 0.00 dBm

[Center 2.412000000 GHz
VBW 8.0 MHz

Sweep 30.00 ms (1001 pts)

Span 0 Hz

MKR| MODE| TRC| SCL X

<
(N [1[¢] 1.860 ms -34.63 dBm
12,54 ms|(A X

FUNCTION

FUNCTION WIDTH

FUNCTION VALUE  »

nsG STATUS € Align Now All requir

on off

| e

Marker Count
[Off]

|

Couple

Markers|

On Off|

BN S
Marker

TvrE g
faiag P 1NN NN

Marker Table

Sporton International Inc. (Kunshan)
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802.11g

| Keysight Spectrum Analyzer - Swept SA

J RF 500 DC SENSE:INT] [ MALIGN OFF _ [09:32:00 PM April, 2023
Marker 3 A 2.19000 ms X #Avg Type: RMS TRAC 4

PNO: Fast ~#— 1Tig: FreeRun T

IFGain:Low Atten: 10 dB

Marker

Marker Table

Ref 0.00 dBm

Marker Count
[off]

Couple
Markers
Off|

Center 2.462000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz* Sweep 10.00 ms (1001 pts)

MKR MODE TRC| SCL| X hd
(N [1[¢] 2.800 ms -48.55 dBm
Pl A1 1 [ t[(A) 2050 ms(A 0.07 dB
Sl A1 1t [(A)  2190ms[(A .53 dB

FUNCTION FUNCTION WIDTH FUNCTION VALUE

« 0 3

= STATUS € Align Now All required |

802.11n HT20

| Keysight Spectrum Analyzer - Swept SA
500 DC

SENSE:INT]

AALIGN OFF
#Avg Type: RMS

d RE
Video BW 510 Hz ]
PNO: Fast —+— 1rig: Free Run

IFGain:Low Atten: 10 dB

Ref 0.00 dBm
Video BW|

510 Hz

Auto Man
|
VBW:3dB RBW
100

Auto Man
|———

Span:3dB RBW|
106

Auto Man
| e

Center 2.462000000 GHz S [ REW control

+
#VBW 510 HZ Sweep 8.000 ms (1001 pts) an,3 dB (Normal]]

MKR MODE TRC] SCL| X Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE _ ~
(N [1[¢] 1.976 ms $226dBm| [ [ ]
Pl A1 (1 [t [(A 1.912 ms|[(A] 142a8 [ ]
=l A1 [ 1]t A 2.048 ms|(A) d97aB [ ]

r - ]

= STATUS € Align Now All required
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802.11n HT40

— Keysight Spectmm Ana\yzer ‘SweptSA

Q SENSE:INT] [ /M\ALIGN OFF
Marker 3A 1 07400 ms X #Avg Type: RMS
PNO: Fast ~—+— 170 Free Run
IFGain:Low Atten: 10 dB

Marker

Marker Table
AMkr3 1.074 msjlsly off|

Ref 0.00 dBm

Marker count’

Couple
Markers
Off|

Center 2.422000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 3.000 ms (1001 pts)

FUNCTION VALUE

FUNCTION WIDTH

MKR MODE TRC| SCL| X FUNCTION
1 IIInII—E!ﬂ!E -47 78dBm| [ 0000 0000000 |
bl A1 1 [t (A 9460us/(A) 67468 [ [ ]

Sl Aa11[tA 1.074ms 020 e ]
_—_

= STATUS € Align Now All required |
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